# SUNERMONE AND SECOND SE

#### STRUCTURAL ENGINEERING DIVISION

## Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer NESPAK

Construction of 8-Lane Overhead Bridge at Imamia Colony

Reference # CED/TFL 4537 (Dr. M Kashif)

Reference of the request letter # RE/4683/02/MH/181

Dated: 23-01-2024

Dated: 01-01-2024

**Tension Test Report** (Page -1/4)

Date of Test 26-01-2024 Gauge length 640 mm

Description Steel Strand Tensile Test as per ASTM A-416-94a

Sr. No.	Nominal Diameter	Nominal Weight	Measured weight		trength e (6.3)	stre	nking ngth e (6.2)	Young's Modulus of Elasticity "E"	% Elongation	Remarks / Coil No.
	(mm)	(kg/km)	(kg/km)	(kg)	(kN)	(kg)	(kN)	GPa	%	Rema
1	12.70 (1/2")	780.0	785.0	18000	176.58	19600	192.28	199	>3.50	XX
2	12.70 (1/2")	780.0	782.0	17800	174.62	20100	197.18	199	>3.50	XX
3	12.70 (1/2")	780.0	783.0	18000	176.58	19700	193.26	199	>3.50	XX
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	

Only three samples for Test

#### Note:

- 1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM A416a
- 2. Load versus percentage strain graphs are attached

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples

# MERMO (1) CO (1)

#### STRUCTURAL ENGINEERING DIVISION

# Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer NESPAK Construction of 8-Lane Overhead Bridge at Imamia Colony

Reference # CED/TFL 4537 (Dr. M Kashif)

Reference of the request letter # RE/4683/02/MH/181

Dated: 23-01-2024

Dated: 01-01-2024

### **Graph** (Page -2/4)

### Stress Strain Relation -- Specimen No. W 1 2000 1800 1600 1400 Stress (Mpa) 1200 1000 800 600 400 200 0 0 0.2 0.4 0.6 8.0 Strain (%)

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples

# MINERAL SERVICE SERVIC

#### STRUCTURAL ENGINEERING DIVISION

# Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer NESPAK Construction of 8-Lane Overhead Bridge at Imamia Colony

Reference # CED/TFL 4537 (Dr. M Kashif)

Reference of the request letter # RE/4683/02/MH/181

Dated: 23-01-2024

Dated: 01-01-2024

### **Graph** (Page – 3/4)

### Stress Strain Relation -- Specimen No. W 2 2000 1800 1600 1400 Stress (Mpa) 1200 1000 800 600 400 200 0 0.2 0 0.4 0.6 8.0 Strain (%)

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples

# SUNERMONE AND SECOND SE

#### STRUCTURAL ENGINEERING DIVISION

# Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer NESPAK Construction of 8-Lane Overhead Bridge at Imamia Colony

Reference # CED/TFL **4537** (Dr. M Kashif)

Reference of the request letter # RE/4683/02/MH/181

Dated: 23-01-2024

Dated: 01-01-2024

### **Graph** (Page – 4/4)

### Stress Strain Relation -- Specimen No. W 3 2000 1800 1600 1400 Stress (Mpa) 1200 1000 800 600 400 200 0 0 0.2 0.4 0.6 8.0 1 Strain (%)

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



# Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

AGE (A) – II Gwa G.E (Army)-II Gujranwala Cantt "Const of Bldg No. 102 & 103 (VT-4 DLM Facility at 607 Regl EME Wksp at Gwa Cantt"

Reference # CED/TFL <u>4542 (Dr. M Kashif)</u>

Reference of the request letter # 6000-1130/7/E-6

Dated: 23-01-2024

Dated: 16-01-2024

**Tension Test Report** (Page -1/1)

Date of Test 26-01-2024 Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight	Si	neter/ ize ch)		rea n²)	Yield load	Breaking Load		Stress si)	Ultimat (p		Elongation	% Elongation	Remarks
S	(lbs/ft)	Nominal	Actual	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	Re
1	0.397	3/8	0.385	0.11	0.117	4400	5200	88200	83180	104200	98300	0.80	10.0	
2	0.385	3/8	0.379	0.11	0.113	4400	5200	88200	85760	104200	101400	0.80	10.0	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	ı	-	-	-	-	-	-	-	-	1	-	ı	
ı	-	1	-	ı	-	-	-	-	-	-	1	-	1	
-	-	-	-	-	-	-	-	-	-	_	-	-	-	
	Note: only two samples for tensile and one sample for bend test													
2/0	" D:- D-	D1	T4 T1	1.	1000:	Satisfacto	Bend T	est						

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



## Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

AGE (A) – II Gwa G.E (Army)-II Gujranwala Cantt

"Const of Engine Test Bench (VT-4 DLM Facility at 607 Regl EME Wksp at Gwa Cantt"

Dated: 23-01-2024

Reference # CED/TFL 4543 (Dr. M Kashif)

Reference of the request letter # 6000-1132/05/E-6 Dated: 16-01-2024

**Tension Test Report** (Page -1/1)

Date of Test 26-01-2024 Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight	Si	neter/ ze ch)		rea n²)	Yield load	Breaking Load		Stress si)		te Stress si)	Elongation	% Elongation	Remarks
S	(lbs/ft)	Nominal	Actual	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	Re
1	0.396	3/8	0.385	0.11	0.116	4300	5300	86200	81390	106200	100400	1.00	12.5	
2	0.391	3/8	0.382	0.11	0.115	4400	5300	88200	84470	106200	101800	0.80	10.0	
-	1	ı	-	ı	-	ı	-	-	-	-	-	-	-	
-	1	ı	-	ı	-	ı	-	-	-	-	-	-	-	
-	1	1	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
			N	ote: on	ly two s	amples f	or tensile	and one	sample f	or bend	test			
							Bend T	`est						
3/8	" Dia Ba	ır Bend	Test Th	nrough	180° is \$	Satisfacto	ry							

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



### Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Executive Director Lahore Diocesan Board of Education St. Monic's High School, Clarkabad.

Reference # CED/TFL 4545 (Dr. M Kashif)

Reference of the request letter # COORD/124//BLDG

Dated: 24-01-2024

Dated: 22-01-2024

**Tension Test Report** (Page -1/1)

Date of Test 26-01-2024 Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight	Si	neter/ ze ch)		rea 1 <sup>2</sup> )	Yield load	Breaking Load		Stress si)		e Stress si)	Elongation	% Elongation	Remarks
S	(lbs/ft)	Nominal	Actual	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	Re
1	0.370	3/8	0.372	0.11	0.109	3500	4900	70200	70960	98200	99400	1.40	17.5	
2	0.369	3/8	0.372	0.11	0.108	3500	4800	70200	71110	96200	97600	1.40	17.5	
-	-	ı	-	1	-	ı	-	-	-	-	-	-	-	
-	1	ı	-	ı	-	ı	-	-	-	-	-	-	-	
-	1	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
			Note: only two samples for tensile and one sample for bend test											
							Bend T	est						
3/8	" Dia Ba	ır Bend	Test Th	rough	180° is \$	Satisfacto	ory							

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



### Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan, Ph: 92-42-99029202

To,

Principal Centre of Excellence (Boys) School, Tandlianwala (Construction of Boundary Wall)

Reference # CED/TFL 4547 (Dr. M Kashif)

Reference of the request letter # COEB/TW/ACCTS 653

Dated: 24-01-2024

Dated: 22-01-2024

**Tension Test Report** (Page -1/1)

Date of Test 26-01-2024 Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight		neter/ ze		rea n²)	Yield load	Breaking Load		Stress si)		e Stress si)	Elongation	% Elongation	Remarks
S	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	Re
1	0.377	3	0.376	0.11	0.111	3230	5010	64800	64250	100400	99700	1.20	15.0	vi el
2	0.378	3	0.376	0.11	0.111	3280	5010	65800	65120	100400	99500	1.00	12.5	Ravi Steel
-	-	-	-	1	-	ı	-	-	-	-	-	-	-	
-	ı	-	ı	ı	-	ı	-	-	-	-	•	-	ı	
-	-	-	-	1	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
		T	N	ote: on	ly two s	amples f	or tensile	and one	sample f	for bend t	test		I	
110	D D	1.55	D1 1	1000:	G .: 3		Bend T	est est						
#3	Bar Ben	d Test	I'hrough	180° is	s Satisfa	ctory								

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



## Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Sub Divisional Officer
Buildings Sub Division No. 3
Lahore
(Revamping of Services Hospital Medical Block (Group-I))

Reference # CED/TFL 4548 (Dr. M Kashif)

Reference of the request letter # 867

Dated: 24-01-2024

Dated: 16-12-2023

**Tension Test Report** (Page -1/1)

Date of Test 26-01-2024 Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight		neter/ ize		rea 1 <sup>2</sup> )	Yield load	Breaking Load		Stress si)		te Stress si)	Elongation	% Elongation	Remarks
	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	R
1	0.377	3	0.376	0.11	0.111	3640	4860	73000	72310	97400	96600	1.10	13.8	
2	0.375	3	0.375	0.11	0.110	3770	4940	75600	75320	99000	98700	1.10	13.8	
-	-	-	-	-	-	-	_	-	-	-	-	-	-	
-	-	-	-	-	-	-	_	-	-	-	-	-	-	
-	-	-	-	-	-	-	_	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
		Note: only two samples for tensile and one sample for bend test												
							Bend T	est						
#3	Bar Ben	d Test	Through	180° is	s Satisfa	ctory								

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



### Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer

**NESPAK** 

Dualization of Road from Mandi Baha-ud-Din to Sarai Alam Gir Canal Pull Main GT Road via Village Rasool District Mandi Baha-ud-Din (Length = 46 km).

Reference # CED/TFL **4549** (Dr. M Kashif)

Reference of the request letter # 4376-D/103/KT/03/267

Dated: 24-01-2024

Dated: 19-01-2024

**Tension Test Report** (Page -1/1)

Date of Test 26-01-2024 Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight		neter/ ze	Aı (iı	rea 1 <sup>2</sup> )	Yield load	Breaking Load	Yield (p	Stress si)		e Stress si)	Elongation	% Elongation	Remarks
<b>3</b> 2	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	H %	R
1	0.372	3	0.373	0.11	0.109	3770	4840	75600	75970	97000	97600	1.00	12.5	Kamran Steel
2	0.372	3	0.373	0.11	0.109	3670	4840	73600	73950	97000	97600	1.20	15.0	Kan
3	5.216	11	1.397	1.56	1.533	44600	66600	63100	64120	94100	95800	1.50	18.8	FF Steel
4	5.207	11	1.396	1.56	1.530	44800	66800	63300	64520	94400	96200	1.50	18.8	FFS
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
	Note: only four samples for tensile and two samples for bend test													
							Bend 7	est						

#3 Bar Bend Test Through 180° is Satisfactory

#11 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples

# SUNERMO ALA

#### STRUCTURAL ENGINEERING DIVISION

## Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer

**NESPAK** 

Dualization of Road from Mandi Baha-ud-Din to Sarai Alam Gir Canal Pull Main GT Road via Village Rasool District Mandi Baha-ud-Din (Length = 46 km) Section-1.

(United Wire)

Reference # CED/TFL <u>4550 (Dr. M Kashif)</u>

Reference of the request letter # 4376-D/103/KT/03/268

Dated: 24-01-2024

Dated: 19-01-2024

**Tension Test Report** (Page -1/2)

Date of Test 26-01-2024 Gauge length 640 mm

Description Steel Strand Tensile Test as per ASTM A-416-94a

Sr. No.	Nominal Diameter	Nominal Weight	Measured weight	Yield s clause	_	stre	aking ngth e (6.2)	Young's Modulus of Elasticity "E"	% Elongation	Remarks / Coil No.
	(mm)	(kg/km)	(kg/km)	(kg)	(kN)	(kg)	(kN)	GPa	%	Rema
1	12.70 (1/2")	780.0	782.0	18000	176.58	20300	199.14	199	>3.50	XX
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	ı	-	-	-	
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	

Only one sample for Test

#### Note:

- 1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM A416a
- 2. Load versus percentage strain graphs are attached

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples

# SOUNCE RIVERS

#### STRUCTURAL ENGINEERING DIVISION

### Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer NESPAK

Dualization of Road from Mandi Baha-ud-Din to Sarai Alam Gir Canal Pull Main GT Road via Village Rasool District Mandi Baha-ud-Din (Length = 46 km) Section-1. (United Wire)

Reference # CED/TFL <u>4550 (Dr. M Kashif)</u>

Reference of the request letter # 4376-D/103/KT/03/268

Dated: 24-01-2024

Dated: 19-01-2024

### **Graph** (Page – 2/2)

### Stress Strain Relation -- Specimen No. W 1 2000 1800 1600 1400 Stress (Mpa) 1200 1000 800 600 400 200 0 0.2 0.4 0 0.6 8.0 1 Strain (%)

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples

### TONEERING THE PROPERTY OF THE

#### STRUCTURAL ENGINEERING DIVISION

# Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

M/S Altec International Lahore

Reference # CED/TFL 4551 (Dr. M Kashif)

Reference of the request letter # Nil

**Tension Test Report** (Page – 1/1)

Date of Test 26-01-2024

Description Steel Wire Rope Tensile Test

Sr. No.	Nominal Diameter	Measured weight	Breaking Load	Remarks / Coil No.
	(mm)	(kg/m)	(kg)	Rema
1	8.3	0.25	4400	
-	-	-	-	
-	-	-	-	
-	-	-	-	
-	-	-	-	
		Only one sample for Test	t	

I/C Testing Laboratoires UET Lahore, Pakistan.

Dated: 24-01-2024

Dated: 24-01-2024

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



### Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer

**NESPAK** 

Construction of 4-Lane Bridge Ravi River, Lahore.

(Mughal Steel)

Reference # CED/TFL 4552 (Dr. M Kashif)

Reference of the request letter # 4537/03/MSA/09/184

**Tension Test Report** (Page -1/1)

Date of Test 26-01-2024 Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight		neter/ ze		rea 1 <sup>2</sup> )	Yield load	Breaking Load		Stress si)		e Stress si)	Elongation	% Elongation	Remarks
	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	H %	Ŗ
1	4.137	10	1.244	1.27	1.216	39200	53800	68100	71050	93400	97600	1.40	17.5	F-041
2	4.137	10	1.244	1.27	1.216	40000	54000	69500	72500	93800	97900	1.50	18.8	F-042
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
			N	ote: on	ly two s	samples f	for tensile	e and two	samples	for bend	l test	1		
							Bend '	Test						

#10 Bar Bend Test Through 180° is Satisfactory

#10 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires UET Lahore, Pakistan.

Dated: 25-01-2024

Dated: 22-01-2024

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



### Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Assistant Resident Engineer

G3 Engineering Consultants (Pvt) Ltd.

Construction of Mian Gate along with Guard Rooms, Under Ground Sweet Water Tank OHR with ½ Cusic Turbine and External Development Works for The Scheme "Establishment of Sub Campus of GC University Faisalabad at Sammundari".

Reference # CED/TFL <u>4554 (Dr. M Kashif)</u> Reference of the request letter # G3/GCUF/ARE/61

**Tension Test Report** (Page -1/1)

Date of Test 26-01-2024 Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight		neter/ ze		rea 1 <sup>2</sup> )	Yield load	Breaking Load		Stress si)		e Stress si)	Elongation	% Elongation	Remarks
<b>3</b> 2	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	R
1	0.372	3	0.373	0.11	0.109	3570	4640	71600	71920	93000	93500	1.60	20.0	
2	0.373	3	0.374	0.11	0.110	3520	4660	70600	70710	93400	93600	1.60	20.0	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	ı	-	-	-	-	-	-	-	-	-	
ı	-	-	-	1	-	-	-	-	-	-	ı	-	1	
ı	-	-	-	1	-	-	-	-	-	-	ı	-	ı	
	Note: only two samples for tensile and one sample for bend test													
							Bend T	est						
#3	Rar Ren	d Test '	Through	180° i	c Satisfa	ctory	Delia 1	CSI						

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires UET Lahore, Pakistan.

Dated: 25-01-2024

Dated: 19-12-2023

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



## Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Director Projects Sheikhoo Sugar Mills (Steel Division) Anwar Abad Kot Addu, Muzaffargarh

Reference # CED/TFL 4558 (Dr. M Kashif)

Reference of the request letter # Nil

Dated: 26-01-2024

Dated: 22-01-2024

**Tension Test Report** (Page -1/1)

Date of Test 26-01-2024 Gauge length 8 inches

Description Deformed Steel Bar Tensile Test as per ASTM-A615

Sr. No.	Weight	Diam Si	neter/ ze		rea 1 <sup>2</sup> )	Yield load	Breaking Load		Stress si)		te Stress si)	Elongation	% Elongation	Remarks
S	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	Re
1	0.369	3	0.372	0.11	0.108	3500	5000	70200	71160	100200	101700	0.90	11.3	
2	0.368	3	0.371	0.11	0.108	3400	5000	68200	69360	100200	102000	1.50	18.8	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
					Not	e: only tv	vo sampl	es for ter	sile test					
							Bend T	est						
							Della 1	CSI						

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



## Test Floor Laboratory Department of Civil Engineering University of Engineering and Technology Lahore, 54890 Pakistan. Ph: 92-42-99029202

To,

Resident Engineer Shahzad Ayub Associates (SAA) New Metro City Srai Alamgir

Reference # CED/TFL 4561 (Dr. M Kashif)

Reference of the request letter # SAA-St-Rep-014

Dated: 26-01-2024

Dated: 25-01-2024

**Tension Test Report** (Page -1/1)

Date of Test 26-01-2024 Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight	Diameter/ Size		Area (in²)		Yield load	Breaking Load	Yield Stress (psi)		Ultimate Stress (psi)		Elongation	% Elongation	Remarks	
	(lbs/ft)	Nominal (#)	Actual (inch)	Nominal	Actual	(kg)	(kg)	Nominal	Actual	Nominal	Actual	(inch)	% E	Re	
1	0.378	3	0.376	0.11	0.111	3620	5250	72600	71830	105200	104200	1.00	12.5	1	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	SJ Steel	
-	-	-	-	-	-	-	-	-	-	-	-	-	ı	$\mathbf{SJ}$	
-	-	-	-	-	-	-	-	-	-	-	-	-	-		
-	-	-	-	-	-	-	-	-	-	-	-	-	-		
-	-	-	-	-	-	-	-	-	-	-	-	-	-		
	Note: only one sample for tensile and one sample for bend test														
							Bend T	est							
#3	Bar Ben	d Test	Through	180° is	s Satisfa	ictory									

I/C Testing Laboratoires UET Lahore, Pakistan.

- 1- You can See your reports On Internet in the following web site http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing\_reports
- 2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples